_..
@
i
0
-
g
o

 PRICE.25

=

%

PART NO. 24245

*
(s S i
-ndcﬁw 0%%?\%

2oy I

LI

HOMELITE

.I

/4

& Sl TS |
@ ‘S v fr_e\,\ ;

e e sl i Tl




FIGURE 1

XL 903

No. Description Part No. E EAM Qty.
1 SCREEN - air A-i4421 WX 1
2 Includes: FASTENER - screen 64419-1 X.x i
3 . SCREW - hex, 12-24 x 5/8 BOGT6 Ty 4
4 HOUSING - fan A-64504 s X
5 Includes: BUSHING - rope 59313 XX 1
‘g' BUSHING - starter post 64443 X 1
1ol BUSHING - rewind spring (5830 I 1
.8  ROPE - starter 58806 L O
-9 GRIP - rope 58915 x X 1
b 10 INSERT 58847 X 1
* 11 SHIELD - spring (inner) 63566 Xk =% 1
‘ ;; SPRING - rewind G3268-A x x 1
3 SIMIELD - spring (outer) G3565-A E AR 1
~ 14 “PULLEY & CUP ASSEMBLY A-G4440 x x 1
. Includes: BUSHING - spring lock 4400 XN 1
LOCK - spring G4049-A X x 1
WASHER - retaining 58763 X 1
{SCRE\WV - hex, 10-32 x 1/2 B0G4 S8 X X 1
NUT - hex, 3/B-24 81124 P |
. WASHER - lock, 3/8 83102 X 1 1
21 WASHER - flat, 3/8 84010-1 A 1
122 STUD - pawl 58757-B St 2
23 PAWL - starter 58756 N At
~24 - \WASHER 58851 ¥ i 2
25 SPRING - pawl 58758 x¥ ot 2
(3406 ' X 1

20

ROTOR

XL 903
No. Description Part No. E EAM Qty.
27 SCREW GROUP - points 76421 XS 1
28 POINT SET - w/felts A-iG3631 X X 1
29 Includes: WASHER - point 28028 Xix 1
30 CLIP - post 28008 XX 1
31 TERMINAL BLOCK GrOUP A=34934 F s 1
32 SPRING - cover (clip) 76413 X x 1
33 SCREW - hex, 12-24 x 11/16 BOT51 XiTr% 1
34 PLATE - back A-G3633 X X 1
35 Includes: SEAL GRGEE-A X% 1
36 BEARING - roller 3195 x X 1
37 KEY 75078 x X 1
38 LEAD - hi tension 3632 X x 1
39 TERMINAL - spark plug A=33055 X X 1
40 SWITCH - w/nut A-5Ti50-3 » A 1
41 PLATE - "On - Off" T2085-A X x 1
42 LEAD - ground A-59031 X % 1
43 SCREW - coil clip OH8T2 X X 1
44 CLIP- coil retaining H3726 ek 1
45 COIL - ignition 3625 x 1
46 CORE - coil (43630 o» 1
47 SCREW - core 14021 X X 4
48 CONDENSER - ignition GIG26 X X 1
49 CLAMP - condenser 63627 X x 1
50 RETAINER - felt G3628 P 1
51 SCREW 55411 x x 3
52 GASKET - cover 63316 s W - 1
53 COVER - breaker box 63317 o x 1



HOMELITE XL-903E & EAM

FIGURE 2

XL 903 X1, 903
No. Description Part No. E EAM . No. Description Part No. E EAM Qiy
1  PISTON & PIN - 2 1/16" bore )967?9?—] A=p3031 Xyvr X 1 a7 WASHER XX 1
2 Includes: RING - piston 35537 . S & a8 PLUG - pipe x 1
8 RING - retaining 55095 s ! 1 39 SEAL Rk 1
4 RING - retaining 64742 XX 1 40 STUD - guide har Ty 2
3  ROD - conneetfing A-G3309 X X 1 11 INSERT - threaded Xt ..X 2
1 Includes: BEARING - needle 59351 X% 1 42 SHIELD - sawdust A-G4T15 X X 1
T SCREW - soc, 8-32 x 9/16 80805 R X 2 43  PUMDP - automatic A-G4384 X x 1
8  CRANKSHAFT 59625-2 - W 1 44 Includes: GASKET - cam screw 59736 : gl - 1
9  BEARING - needle (28 rollers) A-id621 X x 1 45 SCREW - cam 59737 il ] 1
10 , BEARING - hall 58190-8 Xt 1 46 SEAL - felt 59926 - S - 1
11 RING - retaining 58319-A. X X 1 47 SCREW - pan, 4-40x 1/4 B0919 %N 2
12 VALVE - check A-G5608 X5 X 1 48 GEAR - worm 59675 x . x ;a8
13 "O" RING 65613 X X 1 49 CONNECTOR - elbow 31734 x )
14 GASKET - scaling 63319 X 1 50 FITTING - straight 65696 x4
15 SCREW - bearing retaining 59704 2 51 LINE - oil A-G5705 x 13
16 WASHER - lock 59705 X x 2 52 GROMMET - oil line (5357 X7 X 1
17 DECAL - caution lid144 g 1 *53 PLUG - oil line 5950 x 1
18 CAP - oil (vented) A-G4310 x X 1 54 SCREW - fil., 8-32x 3/4 80248 X x 3
19 Includes: GASKET S660T S 1 55 PIN - guide bar adjusting 5ETE3-1 R X 1
VALVE - vent (not shown) 63718 x x 1 56 NUT - lock, 1/4-20 #1108 x x 1
20 CAP - fuel A-1i5809 X X 1 57 FILTER - oil A-(4293 x 1
21 Includes: GASKET 58057 DA 1 A-4293 i 2
22  LINE - flexible fuel 65593 X x 1 58 LINE - oil pickup 59000 x 1
23 FILTER - fuel A-59251 x x 1 S59000 x ¥
24 Includes: FILTER 59253-1 x X 1 59 CONNECTOR - oil filter 65695 x b
25 LINE - fuel A-G5590G x X 1 G0 SCREW -.hex, 12-24 x 5/8 80978 t U 3
26 CLAMP - fuel line 645597-1 ey - 1 G1 BAFFLE - muffler G3521-A x x 1
27 SCREW - pan, 6-32 x 5/16 80GOS X X 1 G2 CAP - muffler 63520-3 - B 1
28 LINE - fuel i5718 X X 1 43 SCREW - shoulder 63855-A t I 3,
29 SCREW - guide bar adjusting G3367 XieX 1 G4 DBODY - muffler A-63535-1A x x b
" 30 CRANKCASE & TANK A-G5879 X 1 G5 CYLINDER. - 2 1/16" bore G5605-1 X % 1
Includes: GASKET (not shown) 58338 x 1 6 SPARK PLUG ¥&© Danamr . ‘w9a4TS x x 1
CAP (not shown) 58339 X 1 67 Includes: GASKET 25038 % k
31 SCREW - [il., 8-32 x 5/8 H2146 XX i 8 VALVE - decompression A-G5883 X x 1
32 SCREW - fil., 8-32x 13/4 B2147 Xl-x 9 69  Includes; WASHER - copper 65825 ~ R X p
a4 GASKET - fuel tank 5391 XN 1 70 NUT - hex, 1/4-28 81065-2 X x gk
34 COVER = fuel tank 4825-4 R Hx 1 71 WASHER - lock, 1/4 83009 x x 4
a5 STUD 55871  Bhal - 4 72 GASKET - cylinder 63778 LS I
36 PLUG 63115 X 1 73 TUBE - oil line 63452-A X 1
74 "O" RING 58406 xR 1
75 GASKET - oil line tube 63751 o T
£ AL



HOMELITE XL-903E &

23 5!

/’]/‘ 'u
*'l/lf/

E\_\

49(1:,
,\/3 A ‘\b |
Py A & : ﬁ
B ot i a3
46 45 H
384 T
X1. 903 e
Deseription Iart No. E EAM Qty. : 43 XL 90
3y No. Description PPart No. F EAM Qu.
-1 RETAINER (3370 XX 1 34  SPRING -
B ATV - recd HE P Sl > :;', .|;.n|1\" H —.pl\llli:(‘l‘ 59293 X 1
3 SEAT - reed valve (3371-A % X T s ST : 633435 Satd
4. GASKET - scat (5483 i 1 36 SCREW - pan, 8-32 x 3/8 80577 x 2
» SCREW - = =i e
5 BPACER - reed valve seat G3019-1A Rir 1 a7 (-(;,I,:\}G\l’ - Tn e Efc—")hs * £
i SCREW - shoulder (5489 % % 3 :!H ] F\’.‘ ever (5821-1 X x 1
T GASKET - carburctor 63254 X x 2 ;l!] ];[-A_l;:;: = poppet valve G530 X x 1
.8 SPACER - carburctor 63256 x ' x 1 ‘30 ‘\‘ $is 65629~ TIE 1
9  LINE - fuel S ; HANDLE - throttle A-G3881-A x x 1
10 CARBURFTOR ;"_U"?s X' X : 1 Includes: PLUG - accordian (5889 x 2
11 LINK - choke ::55;: : : : :; h‘l REW = hex, 12-24 x 7/8 80891 X x 1
12 NUT - cover mounting A-G3582-A X x 3 7 :11{1‘{‘]‘:;‘1 ET - nl! ll::e ¢ 65357 x x 1
5{ 13 COVER - air filter 3634-1 g : SCREW - pan, 6-32 x 3/8 :‘c::.n x 2
) RING - retainer 58319-A x " x 1 ik Sy 571 % G
i"‘% CFILTER ELEMENT - air (3341 i T 1 :I' (1 ]1:\* :“_I 'nvlml line (35513-1 x 1
% 1 SCREW - hex, 12-24 x 1/2 80821 XX L1 P b, o A-65682 ST
I‘.. 17 DEFLECTOR - air, w/bracket A-3593 X X 1 o HC‘;{‘[.-“? 3 ;-uv.'t. s A-G5515 x 1
"18  Includes: GASKET = mounting nut 58392-1 . B 1 B VAL "”I‘ = ch-e‘-k x 5/ 80023-2 x x 1
SCREW - hex, 10-32 x 2 80965 o N e 2 S i CraNE <t A-65502 Wty
WASIHER - lock, #10 83046 x ix | 2 S ierE ‘-o'la ine 65660-1 o
ROD - throttle 43266 x; e G < e Bk SR A-65705 R
BOOT - throttle rod 58348 B Vg 52 SCREW, 8003, 8:32.x 5/16 80701 R 1
NUT 2 lock, 6-32 st 4 : 53 LEV ER - choke 65490-2 X x 1
. 81190 : 54 SHAFT - choke 65510 e 1
; * o 55 GROMMET - "hi - lo" 5888
24 TRIGGER - throttle 65745 XA s e : 58858 KW X - 1
25 PIN - throttle lock adjusting 65719 e 5 56 bCll}:\\' - idle adjustment 43369 X x 1
2 covi e i TR T ww
 Includes: BUSHING - throttle lock 65878 x ‘x pr rottle handle 63400 = SR
27 SPRING - lock 65714 % 1 39 SLEEV E; ?ptr:er 65716 x 1
28 PIN - throttle lock 05822 B 1 G0 B - Shoke 65511 R iy
29 SCREW - pan, 8-32x 1/2 3 80560 5o A 61, FUS R 508 o 86301 e T
BUTTON T (3622 7, ; 62 PIN :cnlter 86324 x x 1
}1 PLUNGER - oil pump A-57834-16 — x 1 g3 GASKET = t.h.mue handle 43779-B S e O
‘32 Includes: "O" RING - shaft 59074 e o 64 GASKET - cylinder (63778 E e 1
a3 0" RING - plunger 74388 a5




HOMELITE XL-903E & EAM

REFER TO GUIDE BAR, CHAIN AND
SPROCKET PARTS LIST NO. 24225-2

6
\
21
4
FIGURE 4
XL 903 XL 903
No. Description Part No. E EAM Qty. No. Description Part No. E EAM Qty.
1 SCREW - shoulder 65520 X -X 2 14 SCREW - hex, 12-24 x 3/4 i BOBGT x . x 2
2 GROMMET - handle bar 65518 X Xx 2 15 GROMMET 65519 X x 2
3 PLATE - handle bar 65599 X x 1 16 SCREW - shoulder 65521 X x 2
4 SPACER - handle bar 65542 X x 1 17 PLATE - guide bar (inner) 58781 XX 1
*5 HANDLE BAR - flush cut A-G5860-1 X x 1 18 SPRING - guide bar G4448 X Hx 1
KIT - full wrap around (optional) @ A-65894 e X 1 19 PLATE - guide bar (outer) 58782 x iz 1
Includes: HANDLE BAR - wrap around @ A-65814-2, x x 1 20 COVER - drivecase 63009-2 X 1
6 GUARD - ebain 64867-1 Bl 1 21 NUT -5/16-18 . 81196 X o8
BRACKET - handle bar @ 65607-5 x X 1 22 BEARING - needle 64124 X i
KIT - 3/4 wrap around (optional) A-65902 XX 1 23 SPROCKET & DRUM

Includes: HANDLE BAR A-G5900 Xl X 1 Standard - 3/8" pitch, 8 tooth A-65885 . TRE 1
BRACKET G5607-5 X x 1 Optional - 3/8" pitch, 7 tooth A-65884 X x 1
BRACE 63660 X X 1 ; . 404" pitch, 7 tooth A-G65886 - X x 1
SCREW - hex, 12-24 x 3/4 808GT X X 1 . 404" pitch, 8 tooth A-G5B8T X x 1
7 SCREW -soc, 1/4-20x 1 80428 XX 1 24 RACE - inner (4129 X x 1
8 NUT - 12-24 81068 x x 2 25 SHOE - clutch G4569 X X 3
9 WASHER - lock, #12 B3056 X x 2 26 SPRING - elutch (5842 X 1x 3
10 MOUNT - shock 65509 Eie X 1 27 COVER - clutch G3051-1 x x 1
11 PLATE - handle bar bracket 65508 X x 1 28 SCREW - hex, 1/4-20x 1/2 G4471 XiTE 3
12 BRACKET - handle bar (flush cut) 65607-2 X *X 1 29 PLATE - clutch 63053-2 X 1
13 BUMPER - spiked 63549 X X 1 30 WASHER - thrust (outer) (3462 x. o 1
. 31 WASHER - thrust (inner) G3463 X s 1

*Denotes new parts

@ \Wrap around HANDLE BAR and special BRACKET also requires #63660 BRACE
(not shown) mounted on drivecase cover. Attach BRACE to HANDLE BAR with one
#808GT SCREW.



HOMELITE XL-903E & EAM

A-65578

Assembly Number

TILLOTSON MODEL HS-56A

* Denotes new parts.

No. Part No. Description Qty. No. Part No. Description Qty.
1 80264 $+SCREW - rd. hd., 4-40 x 3/16 2 19 59717 1 NEEDLE - inlet 1
2 83008-1 {WASHER - lock, #4 4 20 55759 +SPRING - control lever 1
3 25050 SHUTTER - throttle 1 21 59716 + LEVER - inlet control 1
4 83024 WASHER - lock, #6 1 22 58977 T PIN - control lever fulecrum 1
5 80275 SCREW - fil. hd., 6-32 x 3/8 4 *23 65798 TSCREW - oval hd,, 4-40 x 1/4 i
6 58975 COVER - fuel pump diaphragm 1 24 58978 GASKET - main diaphragm 1
7 58981 GASKET - pump diaphragm 1 25 58988  +DIAPHRAGM - main control 1
8 58980-R {DIAPHRAGM - fuel pump il 26 58979 COVER - main diaphragm i
9 58974  tSCREEN - fuel inlet 1 27 58994 + PLUG - extension (small) 1
© 10 58982 CLIP - throttle shaft retaining 1 28 57819 RING - retaining 1
11 74060 GASKET 1 29 59500 SCREEN - channel 1
*12 A-65801 VALVE - governor 1 30 58991 1 PLUG - extension (large) 1
13 80591 SCREW - rd, hd., 4-40x 1/4 5 31 73075 1SPRING - adjustment needle 2
*14 . 65800 LEVER - choke 1 32 63676 1+ SCREW - main adjustment 1
*15 ' 65799 SHAFT - choke 1 33 63677 1SCREW - idle adjustment 1
16 73264 SPRING - choke friction 1 34 A-63345 SHAFT - throttle w/lever 1
17 255627 BALL - check 2 35 59460 1 SPRING - throttle opening 1
18 58984 SHUTTER - choke 1 *36 65895 1 GASKET SET 1
1 Indicates contents of Repair Kit. 57 %g??f gﬂ%ﬁ&%pmw SET 1



A-23937-1
22828
23528
23955
A-23965
23136-1
228204
23846-1
23971
23972
23957

HOMELITE XL-903E & EAM

ACCESSORIES

A-G3540-A SPARK ARRESTOR ASSEMBLY

SPECIAL TOOLS-available on order

COMBINATION WRENCH 23987 SIIM - point gap

PLIERS - piston snap ring A-23934 WRENCIH - clutch

WRENCH - socket screw (conn. rod) A-23841-A WRENCH - insert (guide bar stud)

PLUG - bearing installation (conn. rod) A-2396G0 PULLER - rotor

JACKSCREW 23420 PLUG - bearing installation (sprocket)

BODY - jackscrew 23956 PLUG - bearing & seal installation (back plate)
COLLAR - bearing A-23962 REMOVER - bearing (back plate)

ANVIL - crankshaft installation 23846-2 ANVIL - bearing disassembling (back plate)
SLEEVE - seal protecting (crankcase) 24006-1 PLATE - crankshaft aligning

SLEEVE - seal installation (crankcase) 24230 DRIVER - hand ("pozidriv'

PLUG - seal installation (crankcase)

SPRAY CAN - red
SPRAY CAN - blue
SPRAY CAN - white
SPRAY CAN - green
SPRAY CAN - black




	img573
	img574
	img575
	img576
	img577
	img578
	img579

